

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : BRANZ
MOONSHINE ROAD, JUDGEFORD
PRIVATE BAG 50908
PORIRUA CITY 5240
NEW ZEALAND

TEST NUMBER : 7-564259-NO
ISSUE DATE : 19/02/2009
PRINT DATE : 11/05/2009
ORDER NUMBER : 20150
ORDER NUMBER : 20150

SAMPLE DESCRIPTION Clients Ref: "EXPOL LTD"
Expanded Polystyrene Sheet
Colour: White
A: S Grade
B: H Grade

AS 2498.4-1993 Methods of Testing Rigid Cellular Plastics -
Determination of Cross-breaking Strength

Specimen	Cross-breaking Strength		kPa
	A	B	
1	194	305	
2	204	307	
3	204	295	
4	207	301	
Mean	202	302	kPa

Test Conditions: 20+/-2degC and 65+/-5% Relative Humidity

All tested specimens were preconditioned in an oven at 70+/-2degC for seven days and conditioned at 20+/-2degC and 65+/-3% Relative Humidity for a minimum of 16 hours prior to testing

172748

2

(END OF REPORT)

PAGE 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR